samranis. FCC RF Test Report Report No. :FG490417H

N77(100M)_DFT-s-OFDM_PI_2- N77(100M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High CH BPSK Edge 1RB Left High CH

Fras Run Fras Run
Couy

Span 300 Mz
(1001 ps)

N77(100M)_DFT-s-OFDM_PI_2- N77(100M)_DFT-s-
BPSK_Edge_1RB_Right_High CH OFDM_QPSK_Outer_Full_High_CH

Trig: Fras Run
]

ACP

ad dBc  cbm i ItegBN
1 A 106

1 4180 1903 0

Sporton International Inc. (ShenzZhen) Page Number 1 A2-26 of A63
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111



samranis. FCC RF Test Report Report No. :FG490417H

N77(100M)_DFT-s- N77(100M)_DFT-s-OFDM
OFDM_QPSK_Edge 1RB_Left_High CH

PSK _Edge 1RB_Right High CH

U+

Span 300 MHz
Sweep 00.7 ms (1001 pis)|

Sporton International Inc. (ShenzZhen) Page Number 1 A2-27 of A63
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-24111



samranis. FCC RF Test Report Report No. :FG490417H

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
77 30 20 637334 3560.01 OFDM 1@0 see graph
BPSK

77 30 20 637334 3560.01 OFDM 1@0 see graph PASS

77 30 20 637334 3560.01 OFDM 1@0 see graph PASS

7 30 20 637334 3560.01 OFDM 1@0 see graph ---

7 30 20 637334 3560.01 OFDM 1@0 see graph PASS

7 30 20 637334 3560.01 OFDM 1@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@0 see graph ---

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

77 30 20 641666 3624.99 OFDM 1@0 see graph ---

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 641666 3624.99 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph ---

7 30 20 646000 3690.0 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph PASS

7 30 20 646000 3690.0 OFDM 1@0 see graph ---

77 30 20 646000 3690.0 OFDM 1@0 see graph PASS

77 30 20 646000 3690.0 OFDM 1@0 see graph PASS

77 30 60 638668 3580.02 OFDM 1@0 see graph ---

77 30 60 638668 3580.02 OFDM 1@0 see graph PASS
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77 30 100 641666 3624.99 OFDM 1@0 see graph ---

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

77 30 100 641666 3624.99 OFDM 1@0 see graph ---

77 30 100 641666 3624.99 OFDM 1@0 see graph PASS

7 30 100 641666 3624.99 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph ---

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph ---

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS

7 30 100 643332 3649.98 OFDM 1@0 see graph PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 637334 3560.01 DFT;;;E DM 1@0 seegraph  PASS
77 30 20 637334 3560.01 DFT;P'gE DM 1@0 seegraph  PASS
77 30 20 637334 sse001  DFIZSOFPM 1@50  seegraph  PASS
77 30 20 637334  3560.01 DFT(;F;SE DM 1@50  seegraph  PASS
77 30 20 637334 3560.01 DFTEflgg}': DM 50@0  seegraph  PASS
77 30 20 637334 3560.01 DFT(';;(S)EDM 50@0  seegraph  PASS
77 30 20 641666 3624.99 DFT;;SKF DM 1@0 seegraph  PASS
77 30 20 641666  3624.99 DFT;F;gE DM 1@0 seegraph  PASS
77 30 20 641666 362499 O o OFOM 1@50  seegraph  PASS
77 30 20 641666  3624.99 DFT(';;(S)EDM 1@50  seegraph  PASS
77 30 20 641666 3624.99 DFT;;S}E DM 50@0  seegraph  PASS
77 30 20 641666 3624.99 DFTC'?SF;gE DM 50@0  seegraph  PASS
77 30 20 646000 3690.0 DFTE';g}'(: DM 1@0 see graph PASS
77 30 20 646000 3690.0 DFTéS‘F;gE DM 1@0 seegraph  PASS
77 30 20 646000 3690.0 DFT;,'S}E DM 1@50  seegraph  PASS
77 30 20 646000 3690.0 DFTC'?SF;gE DM 1@50  seegraph  PASS
77 30 20 646000 3690.0 DFTE';g}'(: DM 50@0  see graph PASS
77 30 20 646000 3690.0 DFTéS‘F;gE DM 50@0  seegraph  PASS
77 30 60 638668 3580.02 DFTE;T;SO}E DM 1@0 seegraph  PASS
77 30 60 638668 3580.02 DFT;P'gE DM 1@0 seegraph  PASS
77 30 60 63se6s 358002 O oOFPM  1@161  seegraph  PASS
77 30 60 638668  3580.02 DFT&;(S)EDM 1@161  seegraph  PASS
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77 30 60 638668 3580.02 DFTéT;‘SD}f DM 162@0  seegraph  PASS
77 30 60 638668 3580.02 DFTésF;gE DM 162@0  seegraph  PASS
77 30 60 641666 362499 O | ->OFOM 1@0 seegraph  PASS
77 30 60 641666 3624.99 DFTéSP'gE DM 1@0 seegraph  PASS
77 30 60 641666 3624.99 DFTéT;‘SD}f DM @161  seegraph  PASS
77 30 60 641666 3624.99 DFTésF;gE DM 1 @161  seegraph  PASS
77 30 60 641666  3624.99 DFT;P'SKF DM 162@0  seegraph  PASS
77 30 60 641666  3624.99 DFTS;;’EDM 162@0  seegraph  PASS
77 30 60 644666 366099 O > 0ROV 1@0 seegraph  PASS
77 30 60 644666  3669.99 DFTS;S}E DM 1@0 seegraph  PASS
77 30 60 644666  3669.99 DFT;P'SKF DM 1@161  seegraph  PASS
77 30 60 644666  3669.99 DFTS;;’EDM 1@161  seegraph  PASS
77 30 60 64666 366099 O OFPM  162@0  seegraph  PASS
77 30 60 644666  3669.99 DFT&;&E DM 162@0  seegraph  PASS
77 30 100 640000 3600.0 DFT;P'SKF DM 1@0 seegraph  PASS
77 30 100 640000 3600.0 DFT(';F;gE DM 1@0 see graph PASS
77 30 100 640000 36000 DTISOPM 1@272  seegraph  PASS
77 30 100 640000 3600.0 DFT&;&E DM 1@272  seegraph  PASS
77 30 100 640000 3600.0 DFT;P'SKF DM >70@0  seegraph  PASS
77 30 100 640000 3600.0 DFT(';F;gE DM 270@0  see graph PASS
77 30 100 641666 362499 O > OFOM 1@0 seegraph  PASS
77 30 100 641666 3624.99 DFT(;;(S)E DM 1@0 seegraph  PASS
77 30 100 641666 3624.99 DFTE';'gKF DM @272 seegraph PASS
77 30 100 641666 3624.99 DFT(';F;;’EDM 1@272  see graph PASS
77 30 100 6a1666 362499 O oOFPM  570@0  seegraph  PASS
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77 30 100 641666  3624.99 DFT;P'gE DM 270@0  seegraph  PASS
77 30 100 643332 364008 DrI-SOFPM 1@0 seegraph  PASS
77 30 100 643332 3649.98 DFTéSF;gEDM 1@0 seegraph  PASS
77 30 100 643332 364998 O\ oOFPM  1@272  seegraph  PASS
77 30 100 643332 3649.98 DFT;P'gE DM 1@272  seegraph  PASS
77 30 100 643332 364008 DFISOFPM 270@0  seegraph  PASS
77 30 100 643332 3649.98 DFTS;?E DM 270@0  seegraph  PASS
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